
Feasibility Study of EWSWA 
Leachate Treatment  

June 5, 2023 

Prepared for: 

Essex-Windsor Solid Waste Authority 

Prepared by: 

Stantec Consulting Ltd. 



FEASIBILITY STUDY OF EWSWA LEACHATE TREATMENT 

Revision Description Author Quality Check Independent Review 
0 Draft 1 H.Rindlisbacher Mar9/23     
1 Draft2 O. Natvik May26/23     
2 Draft3 O.Natvik May30/23     
3 Final O.Natvik June2/23 H.Rindlisbacher June 6/23   

 

 



FEASIBILITY STUDY OF EWSWA LEACHATE TREATMENT 

This document entitled Feasibility Study of EWSWA Leachate Treatment was prepared by Stantec Consulting 
Ltd. (“Stantec”) for the account of the Essex-Windsor Solid Waste Authority (the “Client”). Any reliance on this 
[...]
mg/L 230 432
mg/L 377 777
mg/L 310 235

mg/L 2150
mg/L 444 1160
mg/L 257 5020
mg/L 283 2390
mg/L 212 379
mg/L 1120 4670
mg/L 4180
mg/L 4240 7320 39 33
mg/L 3770 4980 3970

4400

pH

PS1
8.08

TSS

PS1
mg/L 141
mg/L

E coli

Units NE Lagoon S Lagoon PS1 PS2 PS3
FU/100mL 20 20
FU/100mL 100 >20,000

470,000
79,000 103,000 110 < 2

120,000 110,000 <1000 <1000
20,000 8,100 35,000 20,000

2,400

Truck Sol'n

5/Jan/23 CFU/100mL
13‐Jan‐23 CFU/100mL 1000
20‐Jan‐23 CFU/100mL
2‐Feb‐23 CFU/100mL

11/Nov/22 C 30
18/Nov/22 C 400

9/Dec/22 CFU/100mL

13‐Jan‐23 700

Sample Date NW Lagoon Cell3S Leachate

S Lagoon
23‐Aug‐22

S Lagoon
23‐Aug‐22
13‐Jan‐23 8.24

13‐Jan‐23 7460
20‐Jan‐23 4120
2‐Feb‐23

25‐Nov‐22 1400
15‐Dec‐22 2620
5‐Jan‐23

31‐Aug‐22 181
29‐Sep‐22 215
28‐Oct‐22 61

EWSWA Regional Landfill
Leachate Compared to City of Windsor

                                                                                                                           Sanitary Sewer ByLaw                                                                                                             

BOD5

Sample Date NW Lagoon Cell3S Leachate Truck Sol'n
31‐May‐22 219
17‐Jun‐22 225

7‐Jul‐22 142

23‐Aug‐22



Sample Date
23‐Aug‐22 25‐Nov‐22 9‐Dec‐22 5‐Jan‐23 13‐Jan‐23 20‐Jan‐23 20‐Jan‐23 20‐Jan‐23 20‐Jan‐23 2‐Feb‐23

Parameter RLF PS1 S Lagoon S Lagoon S Lagoon S Lagoon S Lagoon NW Lagoon NE Lagoon Truck Sol'n Truck Sol'n
4AAP‐Phenolics 0.17 1.8 2.11 2.2 2.0 1.8 1.5 1.8 2.1
Aluminum (total) 1.2 0.673 2.83 3.53 1.81 1.61 1.27 1.22 1.57 1.33
Antimony (total) 0.0042 0.0299 < 0.009 0.0149 0.032 0.011 <0.009 0.011 0.018
Arsenic (total) 0.0406 0.0648 0.061 0.0624 0.067 0.045 0.035 0.045 0.055
Barium (total) 0.133 0.299 0.298 0.335 0.272 0.246 0.163 0.228
Bismuth (total) 0.00026 0.00156 0.0005 0.0005 0.0004 0.0002 0.0006 0.0006
Cadmium (total) 0.0000320 0.000700 0.00396 0.00289 0.00267 0.00135 0.00197 0.00170 0.00187 0.00235
Chloride 2000 3100 2900 2800 2700 2300 2700 2700
Chromium (total) 0.482 0.321 0.535 0.311 0.403 0.289 0.271 0.272 0.275 0.376
Cobalt (total) 0.0553 0.034 0.0607 0.0579 0.0689 0.0625 0.0491 0.0440 0.0492 0.0592
Copper (total) 0.111 0.478 2.14 0.641 0.703 0.513 0.185 0.171 0.542 0.809
Cyanide (total) 0.05 < 0.1 < 0.1 0.08 <0.1 <0.1 0.14 <0.1 <0.1
Fluoride 0.95 0.29 0.80 0.75 0.74 0.75 0.73 0.72 0.89
Lead (total) 0.01260 0.0383 0.176 0.134 0.130 0.0866 0.0924 0.0843 0.0897 0.0981
Manganese (total) 0.167 1.07 1.83 2.02 1.47 1.14 1.12 1.43
Mercury (total) 0.00009 0.00050 *** 0.00029 0.00049 0.00029 0.00027 0.00027 0.00001
Molybdenum (total) 0.0701 0.0110 0.0842 0.0188 0.0364 0.0649 0.0189 0.0170 0.0170 0.0411
Nickel (total) 0.436 0.347 0.570 0.538 0.684 0.569 0.495 0.451 0.507 0.606
Selenium (total) 0.00066 0.00321 0.0024 0.00355 0.0030 0.0018 0.0020 0.0028 0.0032
Silver (total) 0.00058 0.00012 0.00151 < 0.0005 0.00012 <0.0005 <0.0005 <0.0005 <0.0005 <0.0005
Sulphate 66 46 540 510 430 57 550 560
Tin (total) 0.0465 0.00781 0.0691 0.0106 0.0249 0.0371 0.0098 0.0117 0.0084 0.0316
Titanium (total) 0.195 0.0532 0.239 0.0153 0.0558 0.132 0.0227 0.0282 0.0164 0.1180
Vanadium (total) 0.0567 0.0685 0.0550 0.0466 0.0471 0.0456 0.0470 0.0564
Zinc (total) 0.225 0.514 2.41 2.72 2.54 2.82 2.08 1.55 1.77 2.02

Bold

mg/L 5.0

Note:  Sewer By‐Law = City of Windsor By‐Law #11446, 1993, as per Section 2, 2. (o) Discharges to Sanitary Sewers for average water usage < 500,000 L/day.
Exceeds ByLaw

mg/L 5.0
mg/L 5.0
mg/L 5.0

mg/L 5.0
mg/L 5.0
mg/L 1500.0

mg/L 0.1
mg/L 5.0
mg/L 5.0

mg/L 10.0
mg/L 5.0
mg/L 5.0

mg/L 5.0
mg/L 5.0
mg/L 2.0

mg/L 2.0
mg/L 1500.0
mg/L 5.0

mg/L 1.0
mg/L 5.0
mg/L 5.0

mg/L 1.0
mg/L 50.0
mg/L 5.0

Units Sewer By‐Law

Sewer Bylaw



FEASIBILITY STUDY OF EWSWA LEACHATE TREATMENT 

Appendix C  Treatment Vendor Proposals  
      

 

 C.1 
 
 
 

Appendix C TREATMENT VENDOR PROPOSALS 







 
 
 

 

2302303R0              Page 1 of 3 
 
© 2023 by Newterra. 
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical, 
photocopying, recording, or otherwise, without prior written permission of Newterra.  

Newterra Ltd. 
1291 California Avenue, Brockville, ON K6V 5W3 

(800) 420-4056/www.newterra.com 
 
 

 

 
05/19/2023 
 
Tom Marentette 
Essex-Windsor Solid Waste Authority 
360 Fairview Ave. W. Suite 211 
Essex, ON N8M 3G4 
519.776.7941/tommarentette@ewswa.org 
 

Re: Budget Quote # 2302303R0 / Landfill Leachate - Essex-Windsor Solid Waste Authority 
  
Dear Mr. Marentette: 
 
Thank you for thinking of us as a potential partner for your upcoming project. We have provided initial 
budgetary pricing for your equipment. The scope of work for the equipment would contain the below 
described items. 
 

Influent Flow Rate Design Value Metric Unit 
Average Daily Flow (ADF) 330 m3/d 
Maximum Month Flow (MMF) 450 m3/d 
Maximum Daily Flow (MDF)  660 m3/d 
Peak Instantaneous Flow (PIF) 82.5 m3/h 

 
Influent Wastewater Characteristics  Design Value Metric Unit 
Biochemical Oxygen Demand, BOD  4000 mg/L 
Total Suspended Solids,TSS   500 mg/L 
Total Kjeldahl Nitrogen, TKN 400 mg/L 
Total Phosphorus, TP   15 mg/L 
Fat, Oil and Grease, FOG   30 mg/L 
Minimum water temperature 10 ˚C 
Maximum water temperature 25 ˚C 
Site elevation  100 m 

 
Effluent Water Specification Effluent Limit Metric Unit 
cBOD5  < 400 mg/L 
TSS  < 500 mg/L 
TKN < 100 mg/L 
TN  < 100 mg/L 
TP  < 30 mg/L 

 
It is assumed that:  

• Influent wastewater to be equalized (by others) such that the variability of daily mass loading rate 
does not exceed more than 1.5 times the average of the previous seven (7) days. 

• Influent wastewater does not contain compounds in high enough concentrations to inhibit 
nitrification. 

• Influent wastewater will be pretreated with an air stripper or equivalent, capable of reducing the 
influent ammonia concentration to 400 mg/L or less. 

• Influent TN = Influent TKN = Influent Ammonia concentration. 
 

 
 
 



 
 
 

 

2302303R0              Page 2 of 3 
 
© 2023 by Newterra. 
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical, 
photocopying, recording, or otherwise, without prior written permission of Newterra.  

Newterra Ltd. 
1291 California Avenue, Brockville, ON K6V 5W3 

(800) 420-4056/www.newterra.com 
 
 

 

Scope of Supply: 
The following scope is to be shipped loose to be installed in tanks by others:  

• Pre-Anoxic tank instrumentation 
• Pre-Anoxic tank mixing eductors 
• Aeration tank instrumentation 
• Aeration tank diffuser grid 

Note: equipment under the above section has been selected for above ground glass fused tanks only, if 
different tanks are to be used, changes in the equipment may be required and additional costs may apply.  

The following scope is to be installed in Newterra’s enclosures (6 – 8’x40’ modular buildings):  
• Fine screen with inlet flowmeter and Pre-Anoxic tank feed pumps 
• Pre-Anoxic mixing pumps 
• Membrane feed pumps 
• Recirculation to Pre-Anoxic pumps 
• Aerobic tank blowers (selected for a side water depth of 20 feet) 
• Membrane tanks (2 duty) populated with submerged UF membranes  
• Membrane tanks blowers  
• RAS tanks (2 duty) and pumps 
• Permeate extraction system 
• Permeate pumps  
• Backwash tank and pump 
• WAS pumps 
• UV disinfection  
• Chemical dosing pumps (Sodium Hydroxide and Phosphoric Acid) 
• Chemical dosing for backwash (Sodium Hypochlorite and Citric Acid)  
• Sludge holding tank with diffuser grid and blowers 
• Dewatering press feed pump 
• Sludge dewatering unit with polymer makeup system and filtrate pump 
• Power, control panels and transformer 
• Modular building footprint: 48’ x40’ 

 
Note: Power assumed to be 575V/3P/60Hz.  

Customer’s Scope 
• Above ground insulated and covered glass fused Pre-anoxic and Aerobic tanks supply and 

installation  
• Installation of all shipped loose equipment supplied by newterra 
• Potable water to site 
• Interconnecting piping and electrical  
• Piping for mixing eductors grid for Pre-Anoxic tank and diffuser grid for Aerobic tank 
• Electrical power supply to Newterra’s panels 
• All in-ground tanks piping and electrical (if applicable) 
• Stairs, railings, foundation, etc., as required 
• Placement and anchoring of equipment and buildings 
• Permitting 
• Seed sludge 
• Wastewater testing 
• Chemicals supply and storage (safety equipment as per local regulations) 
• Treated effluent and waste sludge disposal (including sludge dewatered solids bin) 
• All civil works including design 
• Anything not mentioned in the scope of supply above 



 
 
 

 

2302303R0              Page 3 of 3 
 
© 2023 by Newterra. 
All rights reserved. No part of this document may be reproduced or transmitted in any form or by any means, electronic, mechanical, 
photocopying, recording, or otherwise, without prior written permission of Newterra.  

Newterra Ltd. 
1291 California Avenue, Brockville, ON K6V 5W3 

(800) 420-4056/www.newterra.com 
 
 

 

 
 
Budgetary equipment purchase price: $ 2,500,000 – 3,000,000 CAD 
 
Please note that the stated price above does not include freight to site, taxes, duties, onsite startup or 
technical services from our field technicians. This is an equipment supply price. 
 
When you are ready to move forward with a firm price proposal request, we can provide a detailed 
proposal and estimated project lead time. If you would like to discuss the project or have any questions 
about this quote please call us.  
 
Sincerely, 
 
Anthony Amendola 
Regional Sales Manager – Industrial 
Cell: 289-707-3036 
aamendola@newterra.com  
 
Romina Ferrada 
Newterra Applications Engineering 
Office: 800-420-4056 x1132 
rferrada@newterra.com 
 
 

mailto:aamendola@newterra.com
mailto:rferrada@newterra.com




 
 

ESSEX ON LANDFILL 
LEACHATE:  
BIOPORTS MBBR 
PROPOSAL 

 
 

 
 
 
 

April 27, 2023 



 

 

 
 

CD15393.01 
2 

 

 

Project Overview 
Nexom has proposed a BioPortsTM wastewater treatment system comprising: 

• A two-stage Moving Bed Biofilm Reactor (MBBR) for BOD and TKN removal 
o MBBR configured to operate in series (typical) or parallel as required 

• Chemical dosing systems for pH adjustment and coagulant/polymer addition 

• Dissolved Air Flotation (DAF) for secondary solids removal 

Nexom’s proposed treatment system has been designed with the following benefits: 

• Small footprint and intensified treatment with low civil and land acquisition costs. 
• Treatment to the limit with simple to operate and reliable processes. 
• Energy efficient coarse bubble aeration that does not require membrane replacement.  

Assumptions 
• pH shall be within 6.5-8.5. 
• Water temperature shall not exceed 35 °C. 
• Biocidal or inhibiting compounds shall not be present at concentrations detrimental to 

biological treatment.  
• FOG shall not exceed 120 mg/l.  
• Calcium, magnesium, and other scale forming compounds shall not be present at 

concentrations detrimental to system performance.   
• Macro- and micro-nutrients shall be present in quantities that are not limiting to 

biological growth. 
• Approximately 5 mg/l bioavailable nitrogen and 1 mg/l bioavailable phosphorus are 

required per 100 mg/l influent cBOD5. 

 

  



 

 

 
 

CD15393.01 
3 

 

 

Basis of Design 
Design influent flows and characteristics are presented in the following table: 

Design effluent objectives are presented in the following table: 

 
  

Parameter Unit Dry Wet 

Flow m3/day 250 450 
Temperature ˚C 5-30 5-30 
TSS mg/l 500 500 
cBOD5 mg/l 2,500-4,000 2,500 
TKN mg/l 800 800 

Parameter Unit Design 

TSS mg/l <250 
cBOD5 mg/l <200 
TKN mg/l <40 

System Design 
Parameters 



 

 

 
 

CD15393.01 
4 

 

 

Process Equipment Details 
BioPorts MBBR design parameters are presented in the following table: 

 

 

 

Parameter Unit Zone 1 Zone 2 

Function  BOD Removal Nitrification 
No. Parallel Trains  1 1 
Per Train:    
  Diameter  m 12.12 12.12 
  Water Depth m 7.6 7.6 
  Freeboard m 0.9 0.9 
  Media Filling Fraction % 58.5 58.5 
  No. Effluent Screens  1 1 
    Screen Diameter mm 200 200 
    Effective Length mm 736 736 
  No. Drain Screens  1 1 
    Screen Diameter mm 150 150 
    Effective Length mm 500 500 
  Dissolved Oxygen mg/l 2 4-8 
  No. Diffusers  40 40 
    Diffuser Type  CoarsAir MaxAir SS CoarsAir MaxAir SS 
    Diffuser Configuration  24” Simplex 24” Simplex 

Treatment 
Processes 



 

 

 
 

CD15393.01 
5 

 

 

Blower design parameters are presented in the following table: 

Chemical dosing design parameters are presented in the following table: 

• Actual chemical doses to be determined during commissioning.  

DAF design parameters are presented in the following table: 

  

Parameter Unit Zone 1 Zone 2 

Elevation m 187 187 
No. Blowers  2  
     Duty  1 1 
     Standby  1 0 
Per Blower:    
  Installed Power HP 125 125 
  Max Airflow  scfm 1,332 1,332 
Normal Pressure psi 11.6 11.6 
Max Pressure psi 12.8 12.8 

Parameter Unit Caustic Coagulant Flocculant 

Dosing Location  MBBR Tanks Pipe 
Flocculator 

Pipe 
Flocculator 

Maximum Dose kg/d 1,744 4.5 as Me3+ 0.9 

Parameter Unit DAF 

No. Parallel Trains  1 
Per Train:   
  Skimmer Drive HP 1 
  Recycle Pump HP 2 x 15 (1 duty, 1 standby) 
  Air Required:   
    Aeration System scfm/psi 1/100 



 

 

 
 

CD15393.01 
6 

 

 

General 
• Nexom System Process Design including CAD Drawings and Specifications 
• Operation and Maintenance Manuals and Project Record Drawings 
• Installation Inspection / Start-up / Commissioning of Nexom Supplied Equipment  

o Two (2) trips with up to a total of six (6) days on site for Installation Inspection 
o One (1) trip with up to a total of three (3) days on site for Start-up / 

Commissioning 
• Shipping to Site 

Equipment Supply 
MBBR ZONE 1 

• One (1) 12.12m x 8.53m bolted GFS tank (installation of tank only included) 
o Insulation and cladding 
o Geodesic dome 
o Stairway 
o Installation of Nexom supplied tank materials only 

• One (1) lot BioPorts™ media for the specified fill fraction 
• 316SS aeration grid including diffusers/laterals/floor-mounted header/drop-pipe 
• One (1) 316SS 200mm flanged media retention screen for effluent penetration 
• One (1) 316SS 150mm flanged media retention screen for drain penetration 
• One (1) float switch for water level monitoring 
• One (1) DO sensor with automated cleaning and mounting hardware 
• One (1) pH sensor with automated cleaning and mounting hardware 

Scope of Work 



 

 

 
 

CD15393.01 
7 

 

 

MBBR ZONE 2  

• One (1) 12.2m x 8.53m bolted GFS tank 
o Insulation and cladding 
o Geodesic dome 
o Stairway 
o Installation of Nexom supplied tank materials only 

• One (1) lot BioPorts™ media for the specified fill fraction 
• 316SS aeration grid including diffusers/laterals/floor-mounted header/drop-pipe 
• One (1) 316SS 200mm flanged media retention screen for effluent penetration 
• One (1) 316SS 150mm flanged media retention screen for drain penetration 
• One (1) float switch for water level monitoring 
• One (1) DO sensor with automated cleaning and mounting hardware 
• One (1) pH sensor with automated cleaning and mounting hardware 

DAF SYSTEM 

• One (1) pipe flocculator 
• One (1) PCL-5 High-Rate Plate Pack DAF 

o 316SS wetted material construction 
o One (1) rotating top-skimmer 
o One (1) lot white water aeration system 
o One (1) lot plate pack system 
o One (1) pneumatic control panel 
o One (1) float chamber 

• One (1) local compressor 
• One (1) I-shaped DAF Mounted OSHA Compliant Catwalk with Ladder 

AIR SUPPLY SYSTEMS 

• Three (3) 125HP positive displacement blowers with sound attenuating enclosures 
• One (1) lot local compressor for water-quality sensor cleaning 

CHEMICAL DOSING SYSTEMS 

• Two (2) duplex chemical dosing skids for caustic, one per MBBR tank 
• One (1) duplex chemical dosing skid for coagulant 
• One (1) polymer makedown/dosing system 



 
